
w

ENDEAVOR
9000I-HSH

MULTI-PURPOSEEXTRACTOR
OWNER’S/OPERATOR’SMANUAL

PROUDLYDESIGNED AND MANUFACTURED BY

Revision 1
6-5-17

For commercial useonly



RECEIVINGYOUREQUIPMENT...................................................................................
WARNINGSAND SAFETY..............................................................................................
ELECTRICAL INFORMATION.......................................................................................
MAINTENANCE................................................................................................................
MACHINELAYOUT..........................................................................................................
CONTROL PANELOVERVIEW......................................................................................
POWERCORD AND CIRCUIT LOCATOROPERATION........................................
CONNECTINGVACUUM AND SOLUTION HOSE..................................................
RECOVERYTANK FILTERS...........................................................................................
AUTO-FILL/ AUTO-DUMP..............................................................................................
PRIMINGTHEPUMP.......................................................................................................
ADJUSTINGPUMPPRESSURE......................................................................................
OPERATING INSTRUCTIONSFORHEATER.............................................................
CLEANINGCARPET........................................................................................................
CLEANINGTILEAND GROUT.....................................................................................
MOUNTINGTHE991RSSYSTEM (OPTIONAL)........................................................
SETUPOF991RSSYSTEM (OPTIONAL)....................................................................
USINGA 9000ACSPRAYER(OPTIONAL).................................................................
OPERATING INSTRUCTIONSFORHARD SURFACECLEANING......................
SOLUTION TANK BREAKDOWN................................................................................
RECOVERYTANK BREAKDOWN...............................................................................
BASEBREAKDOWN........................................................................................................

3
3, 4
4,5
5
6
7
8
8
9
10
10
11
11
12
12
12
13,15
15
15,16
17,18
19-21
22-24

TABLEOFCONTENTS



UNPACKINGYOURNEW ENDEAVOR:
When your equipment isdelivered, check thecarton
carefully for signsof rough handling. If theENDEAVOR
isdamaged, notify thecarrier immediately and request
an inspection. Besureto keep thecarton, packing in-
serts, packing listsand carrier’sreceipt until theinspec-
tor hasverified your claim.

EDIC’sliability ceaseswhen thecarrier picksup the
shipment. However, our customer servicestaff will be
happy to furnish any information needed in connection
with theclaim and will attempt to expeditearesolution.

PLEASEREAD BEFOREOPERATINGYOUR
NEW ENDEAVOR:
Read themanual carefully and completely beforeat-
tempting to operatetheunit. Thismanual hasimportant
information for theuseand safeoperation of thema-
chine. Keep thismanual handy at all times.

Thisequipment hasbeen engineered andmanufactured
to provideexcellent performanceand service. To ensure
that your equipment will continueto perform asintend-
ed:

• Maintain equipment regularly- following thesug-
gestedmaintenancescheduleprovided.

• Useonly original EDICpartswhen servicing.
• Operateequipment with care.

All information and specificationsprinted in theman-
ual arecurrent at thetimeof printing; however because
of EDIC’spolicy of continual product development, we
reservetheright tomakechangesat any timewithout
notice.

FAILURE TO COMPLY WITH THE FOLLOWING
WARNINGS AND INSTRUCTIONS MAY POSE A
HAZARD AND WILLVOID THEWARRANTY.

WARNING:
• Thisisnot atoy. Keep away from children.
• Alwaysread and understand your chemical’sMSDS(Ma-

terial Safety DataSheet) beforeuse.
• Thisextractor isnot designed to handleor usecombus-

tible/volatilesubstancessuch asgasolineor kerosene, in,
on, or near theequipment. Theuseof such materialswill
causeextremehazardouscondition.

• Makesuretheextractor hasall water filtersin place.

• Do not allow high pressurespray stream to remain in one
fixed location assurfacedamagemay occur.

• Check that all spray nozzlesaresecurely fastened. Loose
nozzlescould beejected from equipment at high speeds.

• Prevent burnsby wearingglovesor usingabarrier to
removehot quick disconnects.

• Use caution with ejected liquid or chemicals. High pres-
suresand temperaturescould behazardousto nearby peo-
pleor surroundings.

• All servicing of EDIC equipment should be performed
only by EDIC authorized servicecenters.

• Donot usereplacement partsother than thosespecified in
theparts list. Equipment performancecould beaffected if
substitutionsaremade.Useof no-EDICpartswill void the
warranty.

• When usingan extension cord,useonlya3-prongconduc-
tor grounding cord-12 gaugewire or heavier. Do not use
extension cordslonger than 25FT.

• To avoid electric shock, do not exposetheunit to rain
or snow. Storeindoorsin aheated location only. Do not
exposemachineto freezing temperatures.

• Do not usethemachinefor dry vacuuming.
• Usedefoamer at all timesto prevent damageto thevacu-

ummotor.
• Do not usewater in excessof 130°F (54°C) in thesolution

tank
• To prevent seal damageand chemical build-up to the

pump system, run clean water through thesolution lines
after each day’suse.

• Useonly commercially availablecarpet cleaningsolutions
and defoamer intended for usewith machinesof thistype.
Do not usedyes, bleaches, ammonia, or other additives.

• Theuseof powdered cleaningsolution, if not diluted
properly, may result in damageto thepump. Powdered
chemical isnot recommended. If powdered chemicals
areused, premix in aseparatecontainer beforeplacing in
thesolution tank. Any damageresulting from powdered
chemical will void thewarranty.

• Do not pull machineby thepower cord. Alwaysunplugby
grabbing the plug and pulling, do not unplug by pulling
thepower cord.

• Periodically inspect cord for damage.Do not usedamaged
cords. Connect only to properly grounded outlets.

• Keep hair, fingers, loose clothing, and body parts away
frommovingpartsand openings.

• Turn off all controlsbeforedisconnectingmachine
• Do not usewithout vacuum pre-filter bag in place.

3



Servicing:
In theevent that your ENDEAVORrequiresservice,
pleasecontact EDICat: 800-338-3342or
email info@edic-usa.com

Do not attempt repairsyourself. EDICwill assist you in
locatingan indepedent servicecontractor.

GROUNDING INSTRUCTIONS:
Thispieceof equipment must begrounded. Should an
electrical malfunction occur, groundingprovidesapath
of least resistancefor electrical current- reducing therisk
of electric shock. Thispieceof equipment isfurnished
with acord that hasagroundingconductor and ground-
ingplug. Thegrounded plugmust only beplugged
into an appropriateoutlet that isproperly installed and
grounded in accordancewith all local codesand ordi-
nances.

WARNING:
Connecting theequipment to an improperly grounded
outlet can result in an increased risk of electric shock. A
qualified electrician should beconsulted if you areun-
surethat theoutlet isproperly grounded. Do not modify
theplugprovided with theequipment. If it will not fit
theoutlet, haveaproper outlet installed by aqualified
electrician. Replacetheplug if thegroundingpin isdam-
aged or broken.

Thisapplianceisdesigned for useon a120-volt circuit.
TheGreen (or Green/Yellow) wire in thecord isthe
groundingwire. When replacingaplug, thiswiremust
beattached to thegroundingpin only.

Extension cordsconnected to thismachineshould be
12gauge, three-wirecordswith three-prongplugsand
outlets. DONOT useextension cordsmorethan 25 feet
(7.6m) long.

GFCI CORD FUNCTION:

TheENDEAVOR’spower cordsareequipped with abuilt
in GFCI (Ground Fault Circuit Interrupter). TheGFCI
function isautomatic and will not beactiveunder nor-
mal operatingconditions.

A GFCI worksbymonitoring theamount of current that

isflowing from hot to neutral. If theGFCI sensesan im-
balancein that flow, such asaground leak, it will disable
(interrupt) theelectrical system to eliminatedangerous
operatingconditions. If theGFCI tripsdueto atempo-
rary incident, youmay restorefunction by pressing the
button on theGFCI boxmarked Reset “RESET” button
on theGFCI box.

RESET

TEST

If aGFCI continuesto trip after resetting, it indicates
an unsafeoperatingcondition ispresent and it isbest to
takeit to an authorized repair location for servicing.

Possiblecausesandsolutionsare:
• Your equipment hasbecomewet andmoisturehas

comein contact with theelectrical system.Takeunit
toan authorized repair location for servicing.

• Your machineissubmerged in liquid. If it issafeto
doso, removetheequipment and takeunit toan
authorized repair location for servicing.

• Thereisdamageto thepower cord.Replacethe
power cord immediatelywith thecorrect spec
cord.

• Thewall plugor cord plugmay bewet or in contact
with water.Usingthick rubber gloves, unplugthe
cord from thewall.

• A leak in your machine’splumbingmay bewetting
theinternal electrical components.Taketheunit to
an authorized repair location for servicing.

• Thereisa looseor faulty electrical connection
somewherein your equipment.Taketheunit toan
authorized repair location for servicing.

4



GFCI MAINTENANCE:
Although theGFCI function workson itsown, it isnec-
essary to test for proper function of your GFCI periodi-
cally. To do this:
1. Plugyour equipment to an appropriatewall plug.
2. Pressthe“TEST” button on theGFCI panel on the

cord.
3. Turn on theswitchesfor “PUMP” and “VACUUM”

(located on theswitch panel on thefront of thema-
chine).

If your motorsturn on, then theGFCI isNOT working
properly- do not usetheequipment until thisfunction
hasbeen repaired. Takethemachineto an authorized
repair location.

If neither motor powerson after pressing the“TEST”
button then theGFCI isworkingproperly.

Pressthe“RESET” button on theGFCI and theEN-
DEAVORwill befully functional again.

NOTE:THEGFCI MUST BERESET ANY TIME
THECORD ISUNPLUGGED.WHEN THEGFCI IS
OPERATINGPROPERLY, THERED INDICATOR
LIGHT WILLBEON.

CORD STORAGE:
Whilenot in use, storecordsin aclean dry area.Wind
cord carefully to prevent kinking. Cord should becom-
pletely unwound duringoperation.

CORD SAFETY
• Do not leaveappliancewhen plugged in. Unplug

from outlet when not in useand beforeservicing
• Do not usewith damaged cord or plug. If appliance

isnot workingasit should, hasbeen dropped, dam-
aged, left outdoors, or dropped intowater, return to
servicecenter for inspection and repair.

• Do not pull or carry by cord, usecord ashandle,
closeadoor on cord, or pull cord around sharp edges
or corners. Do not run over cord.

• Keep cord away from heated surfaces.
• Do not unplugby pullingcord. To unplug, grasp the

plug, not thecord.
• Do not handleplugor appliancewith wet hands.
• Thisequipment should bestored indoorsand not

exposed to rain.

MAINTENANCEOFTHEENDEAVOR:

TheENDEAVORhasbeen engineered and built to re-
quireminimummaintenance. However, careful attention
to thesemaintenanceinstructionswill help extend the
lifeof your equipment.

DAILY:
• Keep theENDEAVORclean insideand out.
• Pour clean hot water (MAX 130°F/ 57°C) into the

solution tank of your ENDEAVORextractor. Turn
thepump on and flush theentiresystem through the
spray nozzlesfor 1minuteto prevent chemical build-
up.

• Run thevacuummotor for 30secondsbeforeputting
away theENDEAVOR.

• Rinseout theRecovery tank.
• Clean thevacuum intakepre-filter bagand thepum-

pout filter.

MONTHLY:
• Usean extractor flushingagent through thema-

chine’splumbing to dissolvemineral and chemical
build up.

• Quick disconnects, wheels, casters, and regulators
can belubricated with an all-purposesiliconelubri-
cant spray.

• Check and clean thefiltersin thesolution tank.

PUMPWEARAND TEARMAINTENANCE:

After 500 hours, replace the following pump head com-
ponents:
• KIT A, PLUNGERAND SEALS: PART #G13333-1
• KIT B, VALVESET: PART #G13333-2
• CAM BEARING: PART #G13682

After 1500 hours, replacethefollowing pump head com-
ponents:
• KIT A, PLUNGERAND SEALS: PART #G13333-1
• CAM BEARING: PART #G13682

After 3000 hours, replacethefollowing pump head com-
ponents:
• KIT B, VALVESET: PART #G13333-2

Contact EDIC for PUMPmaintenanceinstructions.

5



6

1
2

3
4

8

9

12

10

11

5

6

7

1. Handle: Used to position andmaneuver themachine.
2. Recovery tank and accesspoint. Lid can beremoved

for cleaningof recovery tank.
3. Accessory chemical feedmountingshoe.
4. Switch/ Control panel.
5. Solution tank and accesspoint.
6. Accessorymanagement system: Secures1carpet

wand or 1REVOLUTION wand to theENDEAVOR.
7. Grab handleand clam shell screw accesspoint.

8. Rear caster wheels: Allow themachineto beplaced
on itsback when loaded onto avehicle.

9. Wastedump valve.
10. Auto-dump port: Connectsto garden hoseto dump

wastewater.
11. Auto-fill port: Connectsto garden hoseto fill solution

tank.
12. Power cord receptacles.

ENDEAVOROVERVIEW



1. Vacuum power switch. “l” ison. “O” isoff.
2. Pump Power switch. “l” ison. “O” isoff.
3. Heater power switch. “l” ison. “O” isoff.
4. Circuit locator confirmation light: Lightsup green when both power cordsareon two separatecircuits.
5. Pressuregauge: Displayspump pressure.
6. Pressureregulator: Allowspresureto beadjusted by turningclockwise(raisingpressure) or counter-clockwise

(reducingpressure).
7. Solution lineQ.D.: Allowssolution lineto beconnected to themachine.
8. Vacuum hoseinlet barb: Allowsvacuum hoseto beconnected to themachine.
9. Pumpout power switch. “l” ison. “O” isoff.
10. Priming/ pressurerelief valve. Pointed to “P” isopen. Pointed down isclosed.

7

VAC PUMP HEATER

PUMPOUT

P

CONTROLPANELOVERVIEW

1

10

2 3 4 5 6 7 8

9



8

CONNECTINGTHEPOWERCORDS:

TheENDEAVORusesPOWERCON twist lock connec-
torson theend of theGFCI powercords. Thesemateto
thefemalereceptacleson thebody of theENDEAVOR.
Thefemalereceptaclesarefound on thebottom right
hand sideof themachineon therear. See#12on page6.

To connect:
1. Takeapowercon twist lock connector end andmatch

thechuck on theconnector to thekeyway on the
femalechassisreceptacle.

2. Insert theconnector and turn in aclockwise
motion. A click will beheard when thecon-
nector hasengaged and islocked in place.

20
250

PS
E

J E
T

3. To disconnect, pull back on thesliding lock release
then turn theconnector in acounter-clockwisemo-
tion. Pull theconnector out of thechassisreceptacle.

20
250

PS
E

J E
T

4. Connect themalewall plugend of thepower cord to
awall socket with itsown separatecircuit.

5. PresstheRESET button on thecord’sGFCI box.
When thered confirmation light on theGFCI box
turnson, themachineisready to use. For more
information on theGFCI and itsfunction, seepages
4and 5.

USINGTHECIRCUIT LOCATOR:

TheENDEAVORhasabuilt in circuit locator.When
theunit isplugged into two separatecircuits, thecircuit
locator confirmation light will turn on. Theconfirmation
light ismarked “CT” and islocated on thecontrol panel.
See#4on page7.

1. Connect both power cordstomachine.
2. Plugboth malewall plugcord endsinto two separate

wall plugs.
3. Pressthereset button on each GFCI plug.
4. Thelight marked “CT” will turn on if you areon two

confirmed circuits. If you arein avery brightly lit
environment, shield the“CT” light with your hands
to better seetheconfirmation light.

5. If the“CT” light doesnot comeon, try plugging into
another circuit until you get aconfirmation light.

NOTE:Do not ignorethecircuit locator. Do not run
both cordson onecircuit. Doingsomay overload the
circuitsand trip thecircuit breaker.

CONNECTINGSOLUTION AND VACUUM
HOSES:

Hoseconnectionsfor thesolution lineand thevacuum
linecan both befound on thefront of themachinein the
control panel. Thecontrol panel is#4on page6.

Solutionhose:Connect theQ.D. on your solution hose
to theQ.D. on themachine’scontrol panel (#7on page
7). Connect oppositeend of thesolution hoseto your
accessory.

Vacuumhose:Connect thecuff on your vacuum hoseto
thevacuum hosebarb on themachine’scontrol panel (#8
on page7). Connect oppositeend of thevacuum hose
to your accessory.Makesurehosecuffsarepushed in
securely.



9

RECOVERY TANK FILTERS:

VACUUM PRE-FILTERBAG:
TheintakePre-filter baghasbeen designed to catch larger
debrisbeforeit enterstheopenareaof thewastetank.This
keeps theauto-dump intakefilter from clogging too fast.

Locatethefilter bag in thewastetank, pressthecord
release(circled abovein white) and pull back to loosen
thedrawstrings. Removeall solids, rinsethebagout
and placeback into thetank. Tighten thecord release.
Alwaysremovethebagby loosening thecord, do not
pull theelbow out. Check and clean bagduringand after
every job.

AUTO-DUMPINTAKEFILTER:
Theauto-dump filter is located next to thevacuum
intakestand pipe. Thefilter can beremoved by turning
counter-clockwise. Turn Clockwiseto re-tighten. Check
and clean filter duringand after every job.

VACUUM INTAKEFILTERAND VACUUM
SHUT OFF:
Thevacuum intakefilter housesthefloat ball which isin
placeto shut off airflow to thevacuummotor when there
istoomuch fluid in thewastetank. Thisfunction keeps
thevacuummotor from taking in fluidsand getting
damaged. Under normal operatingconditionsthemesh
screen on theair filter should not get dirty. A dirty filter
isasign of over-fillingor not usingdefoamer. To remove
thefilter cage, Pull down on thefilter, in apivotingmo-
tion. Clean asneeded. Firmly pressit back into place. If
thereisminor build up, youmay useatowel to wipeoff
thesurfaceof thefilter.

NOTE:Daily cleaningfilters, areessential to preserving
theproper function of thepump out feature. It isup to
theoperator to determineaproper cleaningscheduleas
workloadsdiffer from job to job. It isadvisableto inspect
thefiltersthroughout each job to gaugewhat an appro-
priatecleaningschedulewould be.



10

UTILIZINGAUTO-FILL& AUTO-DUMP:

Thismachineisequipped with theability to self-regulate
thelevelsof fluid in thesolution tank and therecovery
tank.

NOTE:Toprevent flooding, periodicallystoptomonitor
your solutiontankandrecoverytanklevelstoensurethat
theAuto-DumpandAuto-Fill featuresareworkingprop-
erly.

Auto-Fill:
1. Connect a3/4” garden hoseto afaucet.
2. Connect oppositeend of thegarden hoseto the

femalegarden hoseconnection located on therear
bottom left of themachine. #11on page6.

3. Turn thewater pressureon to about 1/4 to 1/2of the
full flow.Do not turn to full pressure.

4. Wait for thesolution tank to fill and confirm it has
stopped fillingbeforewalkingaway to begin your
job.

5. TheAuto-fill function iscontrolled by afloat valve.
Any obstruction of thefloat valvecould lead to
floodingor not fillingat all. Check that thefloat is
moving freely beforeand after every job.

6. Makesuresolution tank filtersareclean and in place.

Auto-Dump
1. Removethecap from themalegarden hoseconnec-

tion on therear bottom left of themachine. #10on
page6.

2. Connect a3/4” garden hoseto themalegarden hose
connection. #10on page6.

3. Securetheoppositeend of thegarden hoseto an
approved drain or sewer system. Secureend of hose
to prevent flooding.

4. When ready to start recoveringwater, turn on the
PUMPOUT switch. #9on page5.

5. Thepump can beleft on throughout your job so long
assmall amountsof water areflowing through the
pump. Turn off thePUMPOUT switch if you will not
berecoveringwater for periodslasting longer than 2
minutes.

6. Clean your Auto-Dump filter and vacuum filter
bagafter every job. Somejobs, such ascarpet may
requiremultiplecleaningsof thefilter duringopera-
tion.

PRIMINGTHEPUMP:

THEENDEAVORHASA PISTON PUMPWHICH
ISNOT SELF-PRIMING. SHOULD AIRBEINTRO-
DUCED INTO THESYSTEM,PRIMINGWILL RE-
MOVEIT AND RESTOREPRESSURETOTHEPUMP
SYSTEM.

WARNING: TO PREVENT FLOODING, NEVER
WALK AWAY FROM THE MACHINE WHILE THE
PRIMING VALVE IS IN THE OPEN POSITION.
ALWAYS CLOSE WHEN PRIMING IS FINISHED.

1. Fill thesolution tank by using theAuto-Fill featureor
byusingabucket or hoseto fill from thesolution tank
accesspoint (see #5on page4)

2. Open the pump line by turning the priming valve a
1/4 turn counter-clockwisetoward the letter “P”. (See
#10on page7)

PUMP HEATER

P

3. Place thepump switch into theon position. Position
“l” (see#2on page7)

4. Allow thepump to run for 15-20seconds.
5. Close the priming valve and return it to its original

position.
PUMP HEATER

P

6. Once the priming valve has been closed, the gauge
will display the current pressure. Use the regulator
to adjust pressure, if necessary. Seepage11 to adjust
pressure.

7. Repeat steps1-5 if pressureon gauge is still showing
lessthan desired pressure.



11

ADJUSTINGPUMPPRESSURE:

Thismachineisequipped with apressureregulator (see
#6on page7), that allowstheoperator to adjust thepres-
surebetween 100PSI and 1100PSI. Thepressurerequired
for different textilesand surfaceswill vary. Verify max
pressurefor thespecific surfaceyou arecleaning to avoid
damage.Donot adjust thepressurewhilespraying, as
thegaugewill not displayanaccuratereading. Do not
exceed 1100PSI. Verifymax operating requirementsand
limitsof attachmentsto avoid damagingyour ENDEAV-
ORor equipment. For example, acarpet wand should
not berun above500PSI, if it doesnot havethecorrect
spray tipsfor that pressure. Thiscould causethepump
motor to overheat.

Toadjust pressure:
1. Turn Pump switch to on position. Position “l”. Do

not spray.
2. Check current pressureon pressuregauge. (#5on

page7)
3. To increasepressure, turn theregulator in a

clockwisemotion.Watch thegaugeand stop
rotating theregulator when thedesired pres-
surehasbeen reached.Max pressureis1100PSI.

P

4. To decreasepressure, turn theregulator in a
counter-clockwisemotion.Watch thegauge
and stop rotating theregulator when thede-
sired pressurehasbeen reached.Minimum pres-
sureis100PSI. Takecarewhen reducing the
pressurebelow 100PSI astheregulator adjuster
nut may comeoff thethreaded regulator shaft.

P

OPERATINGTHEHEATERFORCARPET
AND UPHOLSTERYCLEANING:

The9000I-HSH isequipped with a2000watt heater. The
heater will only operateunder thefollowingconditions:
• When both power cordsareplugged into two sepa-

ratecircuits
• When thepressureon themachinehasbeen reduced

to below 500PSI.

Tousetheheater:
1. Connect Solution lineto #7on page7. Connect vac-

uum hoseto #8on page7.
2. Connect your accessory wand or upholstery attach-

ment.
3. Place water in the solution tank using the Auto-Fill

feature or by using a bucket or hose to fill from
the solution tank access point (see #5 on page 6)

4. Turn Pump switch to on position. Position “l”.
5. Prime if necessary. See priming section on page 9.
6. Spray for 15-30 seconds or until you have a steady

stream. This will fill the heater tank with water and
prevent air pockets that could cause overheating.

7. Turn on heater switch to position “l”. If you areabove
500PSI, theheater may not turn on until you reduce
thepressureto around 400-450PSI. Slowly reducethe
presureuntil theheater switch lightsup green. If you
would liketo increasethepressureto500PSi, youmay
doso.Youmayusetheheateratpressuresof100-500PSI.

8. Once the heater switch light comes on, wait up
to 3 minutes for the heater switch light to turn off.

9. Oncethelight turnsoff, theheater isready to pro-
videhot water for carpet cleaningand upholstery
applications.

10. Usewet pass/dry passspray patternsto allow the
heater sufficient timeto heat theliquid passing
through thetank.

11. Thelight on theheater switch may stay on through-
out therest of thejob.

Note: Theheater will not providemaximum heat for
accesoriesthat requirecontinuousspray. Becauseof the
current required to power theheater, theheater isdis-
abled whilethepump ispressuresabove500PSI. Do not
shut off theheater by increasingpressureasit may not
immediately turn off. Turn heater off using theswitch.



12

HOW TOSETUPTHEENDEAVORFOR
CLEANINGCARPET ORUPHOLSTERY:
1. Plug in power cordsasper instructionson page8.
2. Makesureyou areon 2circuits.
3. Connect your solution and vacuum hosestoma-

chineand accessories.
4. Fill themachinewith water. Seepage10 for auto fill

instructions.
5. Primethepump asper instructionson page10.
6. Adjust thepressureto between 100-500psi. Seein-

structionsand limitationsfor adjustingpressureon
page11.

7. Seeheater operating instructionson page11 if you
would liketo useheat.

8. Prespray thecarpet or fabric asnecessary.
9. Turn on thevacuummotor.
10. Spray on thebackstrokeand do adry strokewhen

pushing forward.
11. Overlap your previouspath slightly when you pull

back.
12. Monitor thelevelsin therecovery tank and empty

asnecessary. Usedefoamer to ensureyour vacuum
motor doesnot takein fluid

HOW TOSETUPTHEENDEAVORFOR
TILEAND GROUT:
1. Plug in power cordsasper instructionson page8.
2. Makesureyou areon 2circuits.
3. Connect your solution and vacuum hosestoma-

chineand accessories.
4. Fill themachinewith water. Seepage10 for auto fill

instrcutions.
5. Primethepump asper instructionson page10.
6. Adjust thepressureto between 500-1100psi. See

instructionsand limitationsfor adjustingpressureon
page11.

7. Prespray thetileand grout surfaceto becleaned.
8. Turn on thevacuummotor.
9. Spray and extract using theREVOLUTION in aside

to sidemotion.
10. Monitor thelevelsin therecovery tank and empty

asnecessary. Usedefoamer to ensureyour vacuum
motor doesnot takein fluid.

MOUNTINGTHEOPTIONAL991RSAC-
CESSORYCHEMICAL INJECTORSYSTEM
(NOT INCLUDED):

If you havepurchased a991RSChemical Injector System
for your ENDEAVOR. Follow thedetailed instructions
in the991RSmanual to install onto theENDEAVOR
body.

FRONT

REAR



SET UPOFTHEOPTIONAL991RSACCES-
SORYCHEMICAL INJECTORSYSTEM
(NOT INCLUDED):

STEP1.
Locatetheshort bluehoseon the991RS. Connect it to
themalequick connect on theswitch panel of theEN-
DEAVOR. #7on page7.

STEP2.
Connect thefemalequick connect on your 25FT work-
ingsolution hoseto themalequick connect on themain
body of the991RS.

STEP3.
Theintakebottlecaps, and theclear hosesthat areat-
tached to them, aredesigned to beremoved and inter-
changed byway of aquick releasesystem.When you
first receiveyour new 991RS, you will need to install the
hosesby pushing them insidethequick releaseopen-
ings. See991RSmanual for detailed instructions.

To removethehose, push down on thereleasetab and
pull back on thehose.

Extra intakebottleCap/ hoseassembliesareavailablefor
purchase.

13



STEP4.
Separatetheclear hosefrom theintakebottlecap.

STEP5.
Locatethebrassthreaded insert on theintakebottlecap
barb and install ametering tip by threading it in aclock-
wisemotion.

STEP6.
Oncethetip hasbeen installed, push theclear hoseback
into placeover thehosebarb.

STEP7.
Placeyour chemical bottlesin thebottleholdersand
install thethreaded intakecaps.

14



SELECTINGCHEMICALON OPTIONAL
991RS(NOT INCLUDED):

Usethechemical selector valveto changebetween the
left sideand right sidebottleholders. For accurateflow
rates, point theselector valvestraight at thebottleholder
you wish to draw from. Placetheselector valveat top
dead center to closetheinjector system. Thesystem will
not draw chemical in theclosed position.

LEFT BOTTLE

RIGHT BOTTLE

CLOSED

USINGOPTIONAL9000ACSPRAYER
(NOT INCLUDED):

Usethespray collar to select between low pressurechem-
ical application or high pressure rinse. Pop “OUT” for
low pressureand “IN” for high pressure.

Youmay also adjust theangleof spray from aconcen-
trated stream to awider pattern by rotating thespray
collar clockwiseor counter-clockwise.

Note:Chemical cannot beapplied in thehigh
pressurerinsemode.

TOUCH-LESSHARD SURFACECLEANING
USINGTHE991RSCHEMICAL INJECTOR
SYSTEM ON THEENDEAVOR:

Usethefollowing instructionsasabasicguidelineto
clean hard surfacesusing theENDEAVORand the
991RSsystem.

1. Select theappropriatetip and install on theintake
cap.

2. Placebottlesinto thebottleholders.
3. Select chemical usingchemical selector valve.
4. Takethefeed tubeattached to theintakecap and

placeit insidethebottle. Thread theintakecap onto
thebottle.

1. Plug in power cordsasper instructionson page6.
2. Makesureyou areon 2circuits.
3. Connect your solution hosetomachineand 9000AC

High Pressure

LowPressure

15



spray gun.
4. Fill themachinewith water. Seepage10 for auto fill

instructions.
5. Primethepump asper instructionson page9.
6. Adjust thepressureto 500psi. Seeinstructionson

page9.
7. Chemical will draw only in the“LOW” pressure

settingof your pressuregun. To activatethe“LOW”
pressuresetting, pop thecollar of thegun out.

8. In “LOW” pressure, apply chemical to thewallsand
fixturesstarting from thelowest point to thehighest.

9. Spray thefloor asyou makeyour way out of the
room.

10. Allow thechemical timeto dwell according to the
chemical manufacturersrecommendations.

11. Youmay useabrush to agitateparticularly soiled
areas.

12. When you areready to rinseaway thechemical,
pull thecollar of your 9000AC “IN”, to activatehigh
pressurerinsemode. If you requireahigher volume
of flow for rinsemode, youmay bypassthe991RS
chemical injector system by connectingyour 25ft
hosedirectly to themalequick connect on theEN-
DEAVOR’scontrol panel.

13. Rinsesurfacesstarting from thetop and working
your way down.

14. Usea334ACH squeegeewand to extract theexcess
fluid from thefloor.

16



17

40
17

20

16
10

36

13

12

19

15

42
41

6

14 433453

21

2

30

38

25 7 289

14

39
37

11
27

22
33

24

29

31 26

35

18
32

23

11

11

8

39

8
14

3

9000I-H
SH

EN
D
EA

V
O
R
SO

LUTIO
N
TA
N
K

EXPLO
D
ED

V
IEW

5/5/2017



18

9000I-HSH
ENDEAVORSOLUTION TANK
EXPLODED VIEW
5/ 5/ 2017

ITEM NO. PARTNUMBER DESCRIPTION QTY.

1 A00118 BUSHING, 1/ 4 FP X 3/ 8 SAE 1
2 A11949 3/ 8 MF90 DEGREEELBOW 3
3 A13271 3/ 8 FP X 1/ 2 BARB, ELBOW 2
4 A13445 3/ 8 MIP HEX NIPPLE 3
5 A13606 3/ 8 X 1/ 4 FIP X MIP, ADP 1
6 A13849 ELBOW, 90 DEGREE, 3/ 8H x 3/ 8F 1
7 C00233 WASHER, FLAT, USS, 1/ 4 2
8 C00233-1 WASHER, FLAT, 1/ 4 SS 4
9 C00254 LOCKWASHER, 1/ 4 SPLIT 2
10 C00279 LOCKNUT, 3/ 8 NYLON, ZINC 2
11 C00311 SCREW, 8-32 x .375 7
12 C10503 WASHER, FLAT1 x .048 2

13 C12039 FENDERWASHER, 1/ 4" ID, 1" OD 3

14 C13351 SCREW, 10-32 x 3/ 4, TRUSS, SS 4
15 C13421 WASHER, .687 ID, 1.5 OD 3
16 C13535 SCREW, 10-32 X 1, HEX 3
17 C13559 HEX BOLT, 5/ 16 X 5 1/ 2, SS 2
18 C13666 NUT, KEP, 8-32 SS 5
19 C13740 LOCKWASHER, #10, SPLIT 3
20 C13859 WASHER, NEOPRENEBONDED 4
21 C13871 WASHER, 11/ 16, SS 3
22 C13939 NUT, KEP, # 4-40, SS 1
23 C13940 NUT, KEP, 10-32, SS 4
24 C13948 SCREW, #4-40 X 3/ 8 PH 1
25 C90007 SCREW, 10-32 x 5/ 8, TRUSSHEAD 2
26 C90007-1 10-32 X 1, TRUSS, SS 4
27 D13315 HANDLE, LID 1
28 D13347 LATCH NOSE, TOP 1
29 D13355 LID, SOLUTION TANK 1
30 D13362 D-PLATE, STRAP 1
31 D13479 HINGE 1
32 D13912 CATCH, LID MAGNET 1
33 D13926 MAGNET, CUP 1
34 E13653 O-RING, SILICONE 2
35 E13924 GASKET, LID HINGE 2
36 F13295 SOLUTION TANK, BLUEGRANITE 1
37 F13548 STRAP, VELCRO, SHORT 2
38 F13549 STRAP, VELCRO, LONG 1
39 K00727 SPACER, .5 OD X .257 ID X .3 H 4
40 K10510 PLUG, 1" ROUND, SNAP-IN 2
41 K13398 FILTER, SUCTION, 80 MESH 2
42 K13510 FILL VALVE, ANTI-SIPHON 1
43 K13966 SUPPLYNUT 1



19

5
24

9
3

1
11

79

60
61

494751

81

33
71

72

68

50

36
74

22

21
7077

67

24

69
13

14

4

32

12
26

23

19

41

29

18
27

38 3028

4417 40

395557 3159

37

58

75

64

34 52

80
73

65

66
43

63

46
45

20
76

78

25

35

62

7 16

48
54

15
6

53
10

8
2

42

56

43

74

34

2

9

2

17

17

2
9

8

63

2
1

60

9000I-H
SH

EN
D
EA

V
O
R
REC

O
V
ERY

TA
N
K

EXPLO
D
ED

V
IEW

5/5/2017



20

9000I-HSH
ENDEAVORRECOVERY TANK
EXPLODED VIEW
5/ 5/ 2017

ITEM NO. PARTNUMBER DESCRIPTION QTY.
1 -- SOLUTION HOSE, HIGH PRESSURE, 10" 2

J00580 SOL. HOSE, 10" 1
J00659 SWAGEFITTING, 1/ 4MP 1
J00660 SWAGEFITTING, 1/ 4FP 1

2 A00052 90 DEGREEELBOW, .25" MP X .25" FP 5
3 A00060 BARB, .375" X .25" MPT, BRASS 1
4 A00067 1/ 4 BARBX 1/ 4 FP, BRASS 1
5 A00104 QD 1/ 4M x 1/ 4FP BRASS 1
6 A00114B HEX NIPPLE, .25" MP X .125" MP 1
7 A00134 90 DEGREEELBOW, .25" BARBX .125" MPT 1
8 A00161 TEE, .25" FP X .25" FP X .25" FP 2
9 A12960 1/ 4 HEX NIPPLE, BRASS 3
10 A13005 90 ELBOW, 1/ 4MP x 1/ 4MP 1
11 A13082 LOCKNUT, 1" BRASS 2
12 A13271 3/ 8 FP X 1/ 2 BARB, ELBOW 1
13 A13378 ELBOW, 45 DEGREE, 3/ 8MIP X 3/ 8 FIP 1
14 A13445 3/ 8 MIP HEX NIPPLE 1
15 B02211-1 SWITCH, ROCKERGREEN LIT 4
16 B11756 INDICATORLIGHT 1
17 C00233-1 WASHER, FLAT, 1/ 4 SS 16
18 C00273 1/ 4-20 NYLON-INSERTLOCKNUT 1
19 C00328-112 SCREW, 10-32 X 1 1/ 2 PH 1
20 C02231 #8 WASHER, SAE, SS 6
21 C02305-1 CAPNUT, .375", PUSH-ON 2
22 C10503 WASHER, FLAT1 x .048 4
23 C11440 SPACER, 1/ 4-20 X 1" 1
24 C13024 WASHER, .5 ID SS 3
25 C13353 SCREW, 6-32 x 3/ 8, SCHS, SS 6
26 C13421 WASHER, .687 ID, 1.5 OD 1
27 C13623 FLATWASHER, .416 ID X .632 OD 4
28 C13814 SCREW, SHOULDER, 5/ 16D x 3/ 4L x 1/ 4-20 1
29 C13822 SCREW, 10-32 X 3 1/ 2 PH SS 4
30 C13823 SCREW, 10-32 X 2 1/ 2 PH SS 1
31 C13844 SCREW, HEX HEAD SS 6
32 C13871 WASHER, 11/ 16, SS 1
33 C14105 LOCKNUT, 10-32, NYLON, BRASS 6
34 C90007-1 10-32 X 1, TRUSS, SS 10
35 D13339 CONTROLPANEL 1
36 D13350 SHAFT, LAYDOWN 1
37 D13361 BAG, INTAKEFILTER 1
38 D13797 PLATE, VACUUM MOTOR8.4 1
39 D13855 SPACER, ALUMINUM 3
40 D13856 SPACER, ALUMINUM 3" 4



21

9000I-HSH
ENDEAVORRECOVERY TANK
EXPLODED VIEW
5/ 5/ 2017

ITEM NO. PARTNUMBER DESCRIPTION QTY.
41 D13857 SPACER, ALUMINUM 2" 1
42 D14140 U-CLAMP 1
43 E11128 GASKET, DRAIN VALVE 2
44 E13338 GASKET 1
45 E13686-A GASKET, AIR INTAKE 1
46 E13686-B GASKET, AIR INTAKE 1
47 E13830 GASKET, RECOVERY LID 1
48 F12118 HOLECOVER, SWITCH 1
49 F13242 DECKPLATE 1
50 F13294 RECOVERY TANK, GREYGRANITE 1
51 G02531-1 WHEEL, 4 INCH 2
52 G13247 PUMP, WASTEWATER 1
53 G13335 GAUGE, 2000PSI 1
54 G13380 VALVE, PRESSURERELIEF 1
55 G13796 VACUUM MOTOR, 2 STAGE, 8.4 1
56 G14041 REGULATOR, 1200 PSI 1
57 J00618 HOSE, 2"ID GREY, 20" L 1
58 J00621 VAC HOSE, 2"ID BLACK, 23" L 1
59 J00639 CLAMP, HOSE2.0 4
60 J00651 HOSECLAMP, .25" TO .625" 4
61 J11154 SOL. HOSE, 100 PSI WIRE, .375" ID X 42" L 1
62 J11154-1 SOL. HOSE .25" ID X 30" L 1
63 J11508 SCREW CLAMP, # 6 2
64 J11933 1/ 2" POLYWIREPVC HOSE, 22" 1
65 J11933 1/ 2" POLYWIREPVC HOSE, 34" 1
66 K00665-1 HOSEADAPTER, 1.5 INCH 1
67 K00711 DRAIN VALVE, BLACK 1
68 K13364 FLOAT, SHUT-OFF 1
69 K13397 FILTER, SUCTION, 60 MESH 1
70 K13400 ADAPTER, 2" HUB x MIPT 1
71 K13405 PIPE, 2" SCH40 ABS, 1.625"L 1
72 K13405 PIPE, 2" SCH40, ABS, 12.375"L 1
73 K13406 PIPE, 1.5" ABS. 1.5"L 1
74 K13476 ELBOW, 2 IN. 22-1/ 2 DEG 3
75 K13477 REDUCER, 2" x 1 1/ 2"ABS 1
76 K13741 ADAPTER, FEMALE1 1/ 2" 1
77 K13805 INSERT, BARB, 2H, 2MPT 1
78 K13843 ADAPTER, 1.5" PVC, SCH40 1
79 K13864 ELBOW, 45 DEGREE 1
80 K13872 COUPLING, 1-1/ 2, NO THREAD 1
81 K13873 RETURN BEND, ABS2" 1



22

67

52

84

13

42
82

15
41

18
8324

48

31
62

14

68

29

25

43

81

38

8
77

16

10
33

6
65

5
7

9

80
73

74

34

7678

617560

59

46

1155 663644

51

27

79

56
64

34

21

5845 21

1940

85
20

26 86

72 23 37
63

28 53 57
69

49

71 70

47 54 12

17
35

50

39 32

22

30
76

21
19

19

30

19
23

19 23

66 36 23

9000I-H
SH

EN
D
EA

V
O
R
BA

SE
EXPLO

D
ED

V
IEW

5/5/2017



23

9000I-HSH
ENDEAVORBASE
EXPLODED VIEW
5/ 5/ 2017

ITEM NO. PARTNUMBER DESCRIPTION QTY.
1 -- SOL. HOSE, HIGH PRESSURE 1

J00580 SOL. HOSE, 6' 1
J00660 SWAGEFITTING, 1/ 4FP 2

2 720HR HEATER 1
3 A12917 ELBOW, .25" FX .375" M, NPT 1
4 A13078 PLUG, MALE, 3/ 8" 1
5 A13257 SWIVEL, 3/ 4 FGH X 1/ 2 FP 1
6 A13258 1/ 2 HOSEBARBX 1/ 2 FP 2
7 A13260 1/ 2 X 2 NIPPLE, BRASS 2
8 A13261 MALEHOSEX 1/ 2 FIP 1
9 A13262 1/ 2 STREETELBOW 2
10 A13424 CAPW/ CHAIN 1
11 A13430 BARB, ELBOW, .375" MP X .5" BARB 1
12 B13280 COOLING FAN 1
13 B13395 WIREHARNESS 1
14 B13734 CONNECTOR, 3-PIN, MALE 2
15 B13738 MOUNTING CARRIER, LEVER 5
16 B13795 POWERCORD, GFCI 12GA 25FT 2
17 B13816 CURRENTSENSOR 1
18 B13851 DIN RAIL 1
19 C00233 WASHER, FLAT, USS, 1/ 4 15
20 C00233-1 WASHER, FLAT, 1/ 4 SS 8
21 C00254 LOCKWASHER, 1/ 4 SPLIT 6
22 C00256 LOCKWASHER, # 10 EXT. STAR 2
23 C00273 1/ 4-20 NYLON-INSERTLOCKNUT 15
24 C00279 LOCKNUT, 3/ 8 NYLON, ZINC 2
25 C00293 #8 X 1/ 2 PH SMS 4
26 C00295-1 #10 X 3/ 4 PH SMS 3
27 C00313 HEX BOLT, 1/ 4-20 X 3/ 4 1
28 C00316 SCREW, 1/ 4-20 X 3/ 4, PH, SS 2
29 C00324-38 SCREW, 6-32 X 3/ 8, RH 8
30 C02231 #8 WASHER, SAE, SS 5
31 C02274 LOCKNUT, NYLON, # 6-32 4
32 C02320 LOCKNUT, 8-32, NYLON, SS 4
33 C10737 SCREW, 8-32 x 0.625 SSTRUSS 1
34 C11189 HEX BOLT, 1/ 4-20 X 4.5" 1
35 C11955 WASHER, FLAT, # 10 1
36 C12039 FENDERWASHER, 1/ 4" ID, 1" OD 8
37 C13025 HEX NUT, 10-32 WITH EXT. LOCKWASHER 2
38 C13242 WASHER, 7/ 8 X 1 1/ 2, SS 5
39 C13308 #8 SPLITLOCKWASHER 4
40 C13356 SCREW, 1/ 4-20 X 2 SHCS 8
41 C13388 JACKNUT, 10-24, ZINC PLATED 2



24

9000I-HSH
ENDEAVORBASE
EXPLODED VIEW
5/ 5/ 2017

ITEM NO. PARTNUMBER DESCRIPTION QTY.
42 C13389 SCREW, 10-24 X 1 1/ 2, TRUSS 2
43 C13391 SCHS3/ 8-16 x 4 1/ 2 SS 2
44 C13431 1/ 4-20 X 2 1/ 2 SHCS, ZINC PLATED 4
45 C13432 1/ 4-20 X 1 1/ 2 SHCS, ZINC PLATED 2
46 C13433 LOCKNUT, 5/ 16-18, NYLON 1
47 C13434 8-32 X 2 1/ 4 SHCS, SS 4
48 C13623 FLATWASHER, .416 ID X .632 OD 4
49 C13834 SCREW, #6 X 2 SMS, SS 1
50 C13847 SCREW, #12 X 1 1/ 2 FH SMSSS 1
51 C13861 E-RING, 5/ 8 2
52 C13871 WASHER, 11/ 16, SS 1
53 C14093 SCREW, 10-32 X 1, FHSSS 2
54 D13281 FAN GUARD, 92MM 2
55 D13340 BRACKET, PUMP 1
56 D13343 BRACKET, HEATER 1
57 D13348 LATCH, NOSE, BOTTOM 1
58 D13356 SHAFT, MAIN AXLE 1
59 D13435 BALL MOUNT, GASSPRING 1
60 D13436 BALLSOCKET, 10MM 1
61 D13437 EYELET, GASSPRING 1
62 D13729 CAP, POWER, ENTRY 2
63 D14057 PLATE, WASHER 1
64 E00449 GROMMET 1
65 E13246 WASHER, WATERHOSE 2
66 E13440 GROMMET, .278ID 12
67 F13296 BASE, BLUEGRANITE 1
68 F13820 LOUVER, 3", BLACK 2
69 F13832 SPACER, .375 OD, .192 ID 1
70 F13833 BOX POTTING 1
71 G11609 SENSOR, CIRCUIT 1
72 G13218 CASTER, 4" TWIN WHEEL 2
73 G13248 WHEEL, 12 INCH 2
74 G13333 PUMP, 1100 PSI 1
75 G13801 GASSPRING, 120 LBRATED 1
76 J11508 SCREW CLAMP, #6 4
77 J11933 1/ 2" POLYWIREPVC, HOSE, 43" 1
78 J11933 1/ 2" POLYWIREPVC HOSE, 55" 1
79 J13385A PULSEHOSEASSEMBLY, 24 INCH 1
80 J14110A PULSEHOSEASSEMBLY, 50 INCH 1
81 K00672 PIPE, 1 1/ 2 SCH40, PVC, 9" 1
82 K00727 SPACER, .5 OD X .257 ID X .3 H 2
83 K010142 PLUG, 2" BLACK 1
84 K13403 BUSHING, J-FLANGE, .625 ID 2
85 K13602 HANDLE, PULLBACK 1
86 K13828 FLANGE, 1 1/ 2 PIPEFITTING 1


